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Development of Artificial Aggregates Made from Coal Ash
and Properties of Concrete Using These Aggregates
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Photo 1 External Appearance of Aggregate
made from Coal Ash

Photo 2 Section of Aggregate made from Coal Ash
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Table 2 Test Results of Aggregate made from Coal Ash
and Criteria of JIS A 5002
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Table 3 Mix Proportion of Concrete and Test Results of Fresh Concrete
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Fig.9 Length Change by Difference of Curing Condition
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Fig. 10 Mass Change by Difference of Curing Condition
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Fig. 11 Relationship between Mass Change and Length Change
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